energies

Article

Combining Shift to Biogas Production in a Large WWTP in
China with Optimisation of Nitrogen Removal

Ménica Vergara-Araya 1*

check for
updates

Citation: Vergara-Araya, M.;
Hilgenfeldt, V.; Steinmetz, H.;

Wiese, J. Combining Shift to Biogas
Production in a Large WWTP in
China with Optimisation of Nitrogen
Removal. Energies 2022, 15, 2710.
https:/ /doi.org/10.3390/en15082710

Academic Editors: Attilio Converti

and Marcin Debowski

Received: 19 February 2022
Accepted: 1 April 2022
Published: 7 April 2022

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.
Licensee MDPI, Basel, Switzerland.
[...]
before, in China, this ratio is usually already not beneficial in the inflow of WWTP and
would be further decreased with the strong sludge liquor side stream. Therefore, there are
two basic approaches to improve the C/N ratio and/or increase the denitrification capacity.
These approaches can be applied in different concrete strategies, for example:

e  Mixed liquor dosing strategy: The mixed liquor should be dosed carefully, and a tank
to store it is necessary. Free volume of unused tanks (e.g., by-passed primary clarifiers)
can also be useful. The centrate is ideally dosed in periods with low-load or favourable
C/N ratio, which can be detected by incorporating online measurements.

e  By-pass of primary clarifiers: In WWTP with upstream denitrification, if the COD in
the primary treatment effluent is low and the nitrate concentration in the aeration tank
effluent rises, a by-pass of the primary clarifiers may be useful to improve the C/N
ratio and reduce the need for external C sources, which can save significant costs [13].
Moreover, peak loads of nutrients are a problem commonly observed in WWTP with
anaerobic digestion. By shutting down primary clarifiers, either partially or totally,
they can be used as storage tanks in the case of peak loads, making substance and
hydraulic load compensation and equalization possible.

e  Modification of the denitrification proportion: If the denitrification volume is too
small, the denitrification capacity of the plant can be impaired. A proportion of



Energies 2022, 15, 2710

30f13

denitrification volume to total activated sludge volume (Vp/V aT) between 20% and
60% is recommended [11].

e Use of online measurements to control the oxygen supply in the aeration basins:
a dynamic aeration control can contribute to improve nitrogen removal and at the
same time reduce the energy demand.

e  Use of side-stream treatments for nitrogen removal: The centrate or sludge liquor
streams can be treated separately from the mainstream to avoid the problems asso-
ciated with the backload. This strategy can apply treatments such as the anaerobic
oxidation of ammonium (anammox process), denitritation/nitritation, and deam-
monification (DEMON+ process) among others, which are adequate usually for
nitrogen-rich flows with high temperatures [14]. These processes have been suc-
cessfully tested in WWTP around the world [15], with the anammox process and the
nitrification/denitrification in SBR mode being the mostly spread [9].

These strategies can be partially combined, as some effects complement one another.
For example, the partial by-pass of primary clarifiers release volume that can be re-purposed
for mixed liquor storage. This can be combined with strategies to augment the denitrifica-
tion volume proportion.

2. Materials and Methods
2.1. Description of the Example WWTP in China and Model

To evaluate the potential of the shift from aerobic to anaerobic sludge stabilisation,
a WWTP with aerobic sludge stabilisation was modelled in SIMBA as described in [16].
The example WWTP (450,000 PEcop,120) has a traditional mechanical-biological treat-
ment, including a primary clarifier stage, with simultaneous aerobic sludge stabilisation.
The disposal route for sewage sludge is typically incineration in a thermal power plant,
but disposal in landfill is also an option in China. Due to the plant size and configuration,
the WWTP could be suitable for AnSS, but how the overall plant performance, especially
the norm compliance, is affected must be assessed.

The wastewater is fairly biodegradable (COD/BOD between 2 and 4), and the inflow
COD/TN ratio is alternating, often below the desired minimum ratio of 100:10. This is a
common condition in China, which is further emphasised due to the primary clarifiers step
on this plant, which has a high hydraulic retention time (HRT) of >2.5 h (recommended
is ca. 1 h). The biological tank volume is ca. 100,000 m?3, divided into anaerobic, anoxic,
and aerobic zones. The anoxic volume (Vp) is lower than the recommended 20-60% [11]
and only represents ca. 17% of the total activated sludge basins volume (V1). Moreover,
the solids retention time (SRT) in the biological basins is on average 38 days, which is too
high for the treatment objective, and very variable at the same time.

The WWTP was designed to comply with the Grade 1-A standard (GB18918-2002)
effluent parameters, the standard currently valid in China. However, in recent years, due
to the degradation of the water quality of the discharge water body, the standard has been
tightened to the City Standard (CS) (see Table 1), enforced in 2021. This tightening of the
discharge norm has posed a challenge to plant operators in the region and could also be
complex in the case of shifting to AnSS, because the Ammonium backload can lead to norm
non-compliances.

Table 1. Wastewater discharge requirements of the national norm Grade I A and the City Standard norm.

Concentration, mg/L
COD BOD NH4-N N TP

Grade 1-A 50 10 5(8) 15 0.5
City Standard 30 10 1.5(3) 10 0.3

Parameter




Energies 2022, 15, 2710

40f13

The power consumption ratio is on average 31.4 kWh/(PE-a) (between 2017 and 2019)
and the main energy consumer is the biological treatment stage with 42.4% of the total,
divided as 29.9% aeration, 5.6% stirring, 3.8% secondary clarifiers, and 3.1% recirculation.
The sludge treatment stage consumes currently 10.7% of the total energy [16].

The WWTP was modelled based on the information provided by the operator and
observations carried out during a plant visit. The model was built using the signal type
(model) asm3h available in SIMBA, including parameters of the IWA Activated Sludge
Model ASM3 [17] with modifications according to the research group HSG [18] and the
German design guideline DWA-A 131 for activated sludge systems. More details about the
model building and calibration are presented by Vergara-Araya et al. [16].

The premise of this work is the shift from AeSS to AnSS by making only small modifi-
cations to the plant configuration. Therefore, the plant processes and tank volumes will
not change, as seen in Figure 1, where only an anaerobic digestion stage and a CHP engine
were added to the sludge treatment line.

Aerated Grit Primary Anaerobic | Anoxic Aerobic Secondary Tertiary —
chamber clarifier tank tank tank clarifier treatment Filtration
4 A?/O biologicaltank
uv
Sereens | i disinfection
Sludge
thickener
Raw Treated
wastewater wast
Sludge to Centrifuge ——  Wastewater
disposal dewatering Sludge
.............. »  Sludge liquor
(@)
Aerated Grit
chamber

Screens

Raw
wastewater

Primary Anaerobic |  Anoxic Aerobic Secondary Tertiary —
" clarifier tank tank tank clarifier treatment Filtration
4 AZ/0 biological tank

uv
< disinfection
Sludge
thickener
Treated
wastewater
— Wastewater
Sludge to Centrifuge Anaerobic
dewatering digestion Sludge
: .............. »  Sludge liquor
-.-. Biogas
CHP

Figure 1. Plant scheme (a) Original WWTP Scheme; (b) Modified scheme of the WWTP with an AnSS
stage and CHP highlighted in grey.

2.2. Design of an Anaerobic Digestion Stage

To establish an AnSS stage in the example WWTP, two main aspects were considered:
an adjustment of the sludge age of the biological stage and the adequate size of the digestion
stage. To adjust the sludge age for anaerobic sludge stabilisation, the required sludge age is
calculated according to Equation (1) [11].

SRT = PF x 3.4 x 1.10315-T) x 1)



Energies 2022, 15, 2710

50f13

20

temperature

Primary |

clari’ﬁert,’-j
L
s P

where:

SRT = sludge age

VT = activated sludge basins volume

PF = process factor = 1.5 (>100,000 PE)

T = wastewater temperature in °C

Vp = denitrification volume

The anaerobic sludge stabilisation stage was designed based on the calculated sludge
production, according to the German standard DWA-A 131 [11]. For this design, a tem-
perature of 12 °C was selected and the COD fractionation is calculated based on the
85% percentile of the inlet COD concentration between 2017 and 2019 (529 mg O, /L). Ac-
cording to the hydraulic retention time (HRT) in primary clarifiers (>2 h), the COD removal
is estimated as 30% in this stage. The soluble COD is assumed as 40% of the total inlet
COD, and the rest is particulate COD. The total inert COD fraction is assumed as 10%.

Assuming 50 g/L of sewage sludge concentration after thickening, the average sludge
flow to anaerobic digestion is ca. 870 m3/d. For a target HRT of ca. 23 days in a CSRT type
reactor, the required anaerobic digestion volume is 20,000 m>.

2.3. Simulation Model with AnSS

The model includes an anaerobic digestion stage, which is based on the model pro-
posed by Siegrist [19], standard for these applications in SIMBA, as presented in Figure 2.
The temperature for the anaerobic digestion stage is 37 °C, and it is assumed constant.

i

Activated sludge tanks

Secondary
clarifiers

¥

Qs

g
con_
out ™
ak

Backiod

TN ot

| Centrate tank

| Siudge thickener

0 Excess
sludge
| extraction

asm3m

Anaerobic
Reactor Info it 1
_— | digestion

Figure 2. Model of the example WWTP with anaerobic sludge stabilization in SIMBA.

The sludge extraction (excess sludge) is adjusted automatically to obtain the target
sludge age according to Equation (1), based on the variable wastewater temperature, which
fluctuates between 10 and 24 °C.

2.4. Tests for Nitrogen Removal Optimisation

The incorporation of anaerobic digestion can lead to a high backload of nutrients,
and affect the WWTP performance in terms of norm compliance, air requirements, energy
requirements, etc. Therefore, different strategies to overcome these problems, from the
perspective of nitrogen removal, were simulated and tested in the model.



Energies 2022, 15, 2710

6 of 13

The tested strategies are based on the results of the model and previous results obtained

by Vergara-Araya et al. [16], which can be summarized as five main points:

Centrate dosing strategy: The centrate liquid is dosed according to the total nitrogen
concentration of the effluent, to maintain an effluent below 10 mg/L, based on the
2-hourly average. A 3800 m® mixed liquor tank was added and the dosing was set
to the minimum when the effluent TN values are above 8 mg/L, a linear increase if
the TN effluent values are between 5 and 8 mg/L, and to the maximum when the TN
effluent values are below 5 mg/L.

Bypass of the primary clarifiers (PC) and use as centrate storage: With the bypass of
two PC (ca. 6400 m?), equivalent to 50%, the storage volume is significantly increased,
allowing for an increased dosing flexibility. The bypass of three PC increases the
storage volume in further ca. 3200 m>.

Increasing denitrification volume: The example WWTP has an insufficient denitri-
fication volume of only 17% Vp/Var, leading to a limited denitrification capacity.
Therefore, the increment of the denitrification volume (Vp) was tested by:

O By reducing aerated volume, the denitrification volume proportion is aug-
mented to 30%.
@) By replacing the anaerobic tank, a change in recirculation position of the nitrate

rich recirculation stream can transform the anaerobic tank to an anoxic tank,
accounting for a total Vp/Var of 33%.

Use of ammonium measurements to control the oxygen supply: implementation of an
ammonium-based aeration controller in the nitrification tanks, based on a maximum
effluent value.

Implementation of an anammox-like process: a block to imitate a simplified anammox
process was incorporated considering the removal of a constant 70% of the ammonium
contained in the centrate water.

The tested strategies in ten different scenarios (AD-0 to AD-9) are described in Table 2.

Table 2. Summary of the tested strategies.

Strategy Description

Scenario

Base AD-0 AD-1 AD-2 AD-3 AD4 AD-5 AD-6 AD-7 AD-8 AD-9

Anaerobic digestion and sludge

age adjustment

X X X X X X X X X X

Centrate tank with dosing based on the TN

effluent concentration

Bypass of 50% of the PC and use as centrate

storage tank

Bypass of 75% of the PC and use as centrate

storage tank

Reduction of aerated volume to increase

anoxic volume to Vp/Var = 0.25

Anaerobic volume as anoxic tank,

Vp/Var =0.33

Aeration control based on the NH;-N

effluent values !

Intermittent aeration (V) based on the

NH4-N effluent values

Aeration control based on the NH4-N

effluent values 2

Anammox-like process

1 Equation: NH4-N = 2 DO + 0.5; Max. DO = 2.5 mg/L; > Max. NHy-N =0.7 mg/L

3. Results and Discussion
3.1. Energy and Sludge Production

The air requirements in the scenario with anaerobic sludge stabilisation (AD-0) are

10.7% lower than in the original scenario with AeSS (Base) (see Figure 3). This is due to the
reduction of biomass in the system.



Energies 2022, 15, 2710

7 of 13

100%
90%
80%
70%
60%
= 50%
2 40%
30%
20%
10%

0%

equirements %

1r

A

100%

Base

101.6%
95.8%
88.4% 89.3% 90.2% 89.5% 88.8% 89.0%

0, 0,
80.5% 80.8% 76.8%

AD-0 AD-1 AD-2 AD-3 AD-4 AD-5 AD-6 AD-7 AD-7b AD-8 AD-9
Scenario

Figure 3. Comparison of the air requirement per year for the tested strategies.

At the same time, 133% more excess sludge is pumped. This is an effect of the dramatic
change in sludge age from 38 days on average (SD = 31.7) in the Base scenario to nine
days on average (SD = 0.8) in AD-0. From a theoretical perspective, this change in sludge
age would allow to decrease the volume of the activated sludge basins, or to increase the
influent load, but the effect in norm-compliance must be also considered. This is thoroughly
discussed in Sections 3.2 and 3.3. The energy required for stirring remains unchanged as
the VAt is not modified, as does the primary sludge production. The centrifuge, which is
used for dewatering of the sludge, has to dewater 21% less sludge.

Assuming that the excess sludge pumping is one third of the total energy for recir-
culation, it is equivalent to 1.03% of the total, based on the energy analysis carried out in
Vergara-Araya et al. [16]. The electrical energy for sludge treatment is reduced proportion-
ally to the sludge amount. As sludge treatment represents 10.7% of the total electricity
consumption in the base scenario, this value is reduced by 21% in the scenario AD-0. The
electricity consumption of the digestor includes cutting of the material, pumping into the
reactor, and mixing the reactor at least 10 times a day [1]. It is assumed that this energy
demand is on average 2 kWh/m3 raw sludge [20]. The heat requirements for the digestor
were estimated for the winter months, when the air temperature is 4 °C. The comparison
between the baseline scenario (Base) and the scenario with anaerobic digestion (AD-0) is
summarized in Table 3.

Table 3. Changes in electrical energy consumption per year between scenarios Base and AD-0.

Base AD-0 i -
Electrical Energy Demand Change in AD-0
GWh/a GWh/a Respect to Base
Aeration 4.24 3.78 —10.73%
Excess sludge pumping 0.15 0.19 +133%
Sludge dewatering 1.52 1.19 —21%
Digestor ! - 0.62 +4.37%
Total demand 14.17 14.07 —0.77%
Total production - 51 -
Total balance 14.17 8.97 —36.77%

! Cutting, pumping, mixing.



Energies 2022, 15, 2710

8of 13

Total Energy consumption and production in a

SO N B O @

. . , year, GWh/a
— [ —_ 1 1 1 1
= N © 0 & &= DN

—
S

By using the energy analysis and the results obtained in the model, it is estimated that
almost the same amount of electric energy is required in the scenario with AnSS (AD-0)
and in the baseline scenario with AeSS (Base). The electricity production from biogas in
AD-0 is equivalent to 5.1 GWh in a year. This represents a total reduction in externally
supplied electricity consumption of 37% in relation to the Base scenario, as seen in Figure 4,
and a change from 31.5 kWh/(PE-a) in Base to 19.9 kWh/(PE-a) in AD-0.

51 57

Electricity requirement - Electri ment - Electricity production - Heat production - AD-0 He ent
Base AD-0 ( -0

-2.9

Electricity requirement - Base
B Electricity requirement - AD-0
Electricity production - AD-0
B Heat production - AD-0
142 141 M Heat requirement (winter) - AD-0